



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17261

No. T5/922/2021-22/RNK-TVPM

Date: 21.10.2023

Ref:- Your request letter no.QA/SFS/008/95 dtd.18.10.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Green Block - Tenth floor slab and beam.

Date of testing:18.10.2023

Amount:1416/-

Invoice No. 4244

Invoice Date: 18.10.2023

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₃₀	09.10.2023	820	36.44
2	M ₃₀	09.10.2023	780	34.67
3	M ₃₀	09.10.2023	760	33.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU
THIRUVANANTHAPURAM-695013
PHONE No. 0471 - 2362229

NO:17262

No. T5/922/2021-22/RNK-TVPM

Date: 21.10.2023

Ref:- Your request letter no.QA/SFS/008/96 dtd.18.10.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:SFS AMBER Green Block - Tenth floor slab and beam.

Date of testing:18.10.2023

Amount:1416/-	Invoice No. 4244	Invoice Date: 18.10.2023
---------------	------------------	--------------------------

To M/s Skyline Foundation & Structures (P) Ltd .

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₄₀	09.10.2023	540	24.00
2	M ₄₀	09.10.2023	700	31.11
3	M ₄₀	09.10.2023	860	38.22

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17263

No. T5/922/2021-22/RNK-TVPM

Date: 21.10.2023

Ref:- Your request letter dtd.20.10.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Motel Aram, Nedumangadu - Overhead tank - bottom slab.

Date of testing:20.10.2023

Amount:1416/-	Invoice No. 4244	Invoice Date: 18.10.2023
---------------	------------------	--------------------------

To The Regional Engeering
State Nirmithi Kendra
Vattiyookavu.

Kerala
Regional Office

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₂₅	12.10.2023	400	17.78
2	M ₂₅	12.10.2023	380	16.89
3	M ₂₅	12.10.2023	400	17.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17264

No. T5/922/2021-22/RNK-TVPM

Date: 21.10.2023

Ref:- Your request letter dtd.21.10.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:CORDIAL PARADISE, POOJAPURA.

Amount:1416/-

Invoice No. 4257

Invoice Date: 21.10.2023

To M/s Cordial Homes Private Limited.

Cordial Paradise.

TEST RESULTS

Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm ²)
7 th - I	M ₂₅	23.09.2023	600	26.67
7 th - I	M ₂₅	23.09.2023	620	27.56
7 th - I	M ₂₅	23.09.2023	560	24.89

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer



KERALA STATE NIRMITHI KENDRA

NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

NO:17265

No. T5/922/2021-22/RNK-TVPM

Date: 21.10.2023

Ref:- Your request letter no.BSC/103696/2021 dtd.18.10.2023.

Testing of: 3 no's of concrete cube supplied for testing compressive strenght.

Project:Construction of school building of Govt.Model Higher Secondary School, Varkala -

Roof beam and Roof slab Ist right phase.

Amount:1416/-	Invoice No. 4259	Invoice Date: 21.10.2023
---------------	------------------	--------------------------

To The Assistan Engineer
Public Works Department.

Keral

TEST RESULTS				
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)
1	M ₃₀	09.08.2023	780	34.67
2	M ₃₀	09.08.2023	800	35.56
3	M ₃₀	09.08.2023	760	33.78

Test conducted by:

Signature:

Verified by:

Signature:

COUNTER SIGNED AND ISSUED



Office Seal

Regional Engineer